Kelley 30
SACKS

OFE

Parts Manual

MODEIT.S B30, B30A, B30B, B3O0OC

KELLEY MANUFACTURING CORPORATION

FORR §F AT980C801


michelle
Text Box
KELLEY MANUFACTURING CORPORATION
PO BOX 276 • 131 PROGRESSIVE DRIVE • OTTOVILLE, OHIO 45876
PHONE 419-453-5539 • FAX 419-453-2278


aoyyoeg O€




I9Z1[19B}S PueH 1y3ry

uGh - ureyp paxadwal, ,p/T

wgl - ureyp paaedwel, .v/T

(wex j19¥onq) aurg oINBIPAH [091%
(wex ¥O118) QU] OINEBIPAH [291%

Q. uld 193300 ,Z/T-¢ X u9T/S
MJI9Z AT ,9T/G

jutod j0A1lg

utd ,%/1-1 03 3ulysng [ed18
(wooq opIsur)

a181d dwe[) aury 3 8soy

WG /T-2 X 48/¢ ‘IMN/M uld SunyooT]
Wb /T-2 X 48/¢ ‘INN/M urd 3umyoorq
(9soy wex jeyong JIoj)

INN/M Moqrd peeyuMIng

91814 Bututeley moqry peayyng
uIT WL9-SAr9-dp 9soy inQ xaddriq
WTT WP9-Jp ‘esol up aaddiq
sxaisnipy 1veg

Alquessy 1Bag

fts

1eedNd
0SESINY
6vESINY
€GELINE
¢SE LNYG
9002 SIN'T
¢I0ZSINT

EEISNgG

Ve LING
ELTISING
SLISII

I1eL44d
Se¢ELINY
0PEOHY
IveOHY
¢ECSNYg
GTZSNG

S1d8Jd poalBIISNIIUf

8/T ¢ X §/1-1 ulg joard 3ummg
ul X WF/1-T ‘uld 10a1d 1oyong
Alquessy prepg Jeddiq

Wb /T-L X Wp/1-1

‘urd joarg aaddiq

A1lquossy pem woog

ut X Il

‘pug poy ‘uld wey woog
1sB|N Suimg

:m\\m...w X :H

‘pug poy ‘urd wey Summg

w8 X ub/2-1

urd joAld woog

9018 0T X u3/1-%
‘wsy 3Juimg

uorydiaosa(q

TEESINY
PITSINYE
¢cedNg

0EESINE
€2CANd

¢EESINYE
6IEANYT

€EESINE
62ESINE

¢0eX0d

9YOI1S 9T X 4@

1 ‘wey JI9ZINIqBlg
Z ub X ol nﬁgm_”
Z poy ‘urd wey JI9zIIqe}s
A JOZI[IqBlS PUBH 1J°271
2z u06-54rg-8-d9
) 9SOl uanjay
6T Wb /8- X 1
urd oseyg ‘urd wey Suimg
8 JIBYSBMOOT
? INN/M wg/T1-2 X a8/ L
A ‘1log ul julod paryg,
c Aur] julod p4IyL
6 Sumysng 1 Lxo8e318nH
9SOH 92Janssaag
b 1895
1 19)oBag 1809
1 J9A00) [ouBd [0J1UO0D)
1 Alquoessy ploM swwIg UTBN
7 J9L1aB) ursyy lgodsusd g,
T wb X 4T ‘puyg 9seg
‘urg wey J9zI[Iqe}s
930415 0% X 4Z/1-2
7 £ wey woog
T (A4S wl/T-6 X 4T
T 1¢ puyg esedq ‘urg wey
2)0d15 402 X 42/1-7
1 o¢ wey Jaddig
T 6¢ we/1-6 X 1
puyg poy ‘uld wey
T 82 W0E-INL9-S4Ar9 -dy
1 12 9S0H wRrY 193ong
wg/1-6 X 4T
é 92 puyg eseg ‘urd wey
930418 0% X ,2/1-¢
1 Gcz wey Jeyong
wZ/T-6 X 4T
4 j e puy poy ‘urd wey
‘ £1d Jsquin N uorydraosa(g
SR ERERN

G0EADH

LTTSINg
02edNd

¢ScOHY
STISNg
69TSINd
9ceANd
LEELIH
¢ScOHYg
TEZSA
82edNd
91€INd
SIedNd
8TE€LANY
LTTSINYE
€0EADH
8TISNd
voeADd
BITSINH
SvEOHH
81TSNY
F0EADH

8IISNd

Ll I I I B I B e |

T

€2

&4
12

02

61

8T
L1
91
3
A
g1
Al
1T
01

£1d Jequny

20uaJ9Jo Yy




( BSD M Tagear Dipper Stick and Bucket Linkage

Mounting Bucket =

Cut strapping from linkage and remove pin #9 from bucket linkage.

Remove the bucket pivot pin on the dipper stick, #8. Position the dipper
stick to allow easy mounting of the bucket. Secure the bucket pivot pin
with the 3/8" set screw and lock with the jam nut.

Use the bucket cylinder so that the bucket linkage can be secured to the
bucket with the bucket linkage pin. Use the 5/16" roll pin to lock the
pin in place.

Ref. No. No. Req'd. Part No. Description

1 1 SHO10472 Bucket cylinder hose, base end
6P -6JFS-6JFS-33"

2 1 SHO10473 Bucket cylinder hose, tube end
4P-6JFS-6JM-33"

3 2 SPN10462 Dipper stick pin 1" x 5-1/2"

4 1 SPN330 Dipper stick pivot pin
1-1/4" -x 7-1/4" with washer

5 1 SFT312 0'ring ell 853B x 6

6 1 SCY10487 Bucket cylinder

7 SPN10461 Linkage pivot pin
1" x 6" with washer and zerk

8 1 SPN10468 Bucket pivot pin
1-1/4" x 7-1/4" with groove

9 1 SPN10488 Bucket cylinder pin, rod end
I* x 6-1/2"

10 2 BMF11055 Cylinder linkage

11 1 SPN10460 Bucket linkage pin
1" x 6" with washer

12 1 SNT 10081 Jam nut 3/8"

13 1 SBT10080 Set screw 3/8" x 5/8"

14 1 BMF11009 Bucket linkage



Ref.

W o0 ~1JO U Q3D

Quantity

Valve Hoses and Fittings

Part
No.

=DM

= b B b b DO DD B

-

BFT308
BFT307
BMS300
BFT306

GAUGE
BFT250

BHO252
BHO336
BHO337
BHO342
BHO338
BHO339
BHO347
BHO343
BHO344
BHO252
BFT310

BCV258

Description

Fitting 863 B x 6 swivel ell

850 B 6 x 8 adaptor

Control rod pin

853 B x 8 90 O'ring elbow
Hydraulic gauge

Inlet & gauge fitting

Pressure side of valve (not a part)
Pressure hose 6P-8-8JFS-50"
Stabilizer ram hose 4P-6JM-6JF S-28"
Stabilizer ram hose 4P-6JM-6JFS-29"
Dipper ram hose 4P-6JM-6JFS-67"
Bucket ram hose 4P-6JM-6JFS-48"
Bucket ram hose 4P-6JM-6JFS-50"
Swing ram hose 4P-6JM-6JFS-26"
Boom ram hose 4P-6JM-6JFS-82"
Boom ram hose 4P-6JM-6JFS-84"
Return hose 6P-8-8JFS-50"

Special return fitting with check
850B x 8 x 10

Husco 6 bank hydraulic valve




= parts

A
H

Valve Controls
%‘ Ref. Part
No. Quantity No. Description
1 2 BMS297 1/16" x 1" cotter pin
2 1 BMS263 Stabilizer control handle, L.H.
3 2 BMS264 Dipper-bucket & boom-swing
(center control handle)
4 4 LMS3149A Control handle knob
5 d BMS262 Stabilizer control handle, R.H.
6 4 BCV143 Ball joint connector
7 6 BCV335 Control rod
8 2 BMS153 Lever bolt with locknut
9 1 BMT261 Control bracket
10 2 BMS299 Control pivot bracket assembly .
11 2 BCV259 Special ball joint connector - short

Not Illustrated Parts

1 BMF316 Control lever panel cover



Swmg and Stablllzer Hoses and Fittihgs

Ref.
No.

R S i
H k

1

10

11

12

Qty.

2

Part
No.

BCY305
BHO336
LMS2006
BMS117
BHO347

BFT314
BHO348

BMS172
BMS115
BMS333
BCY 302

BFT313

Description

Stabilizer Ram

2" x 16" Stroke
Stabilizer Hose
4P-6JFS-6JM-28"

Cotter Pin

5/16" x 3-1/2"

Stabilizer Ram Pin

Rod & Base End 1" x 4"
Swing Ram Out Hose
4P-6JF S-6JFS-26"

RH Manifold with cushion
Swing Ram Hoses

4P-6 O'ring-6JFS-21"
Locking Pin W/Nut,

3/8" x 2-1/2"

Swing Ram Pin, Base End
1" x 6-1/4"

Swing Ram Pin, Rod End
1" x 4-3/4"

Swing Ram

2-1/2" x 10" Stroke

LH Manifold with cushion




Outlet Section—
i 5003-4-53

parts
Husco Valve

Boom 5060 Dipper Stick
5002-aA-19 Relief Valve | 5002-A-22

L.H. Stabilizer Swing | Bucket R.H. Stabilizer
5002-4-1 5002-A-165002-A-1! 5002-A-1

;

5060
Relief Valve

A@@
j

A

In!et Sectmn

o)
0l0 ol

lh—vx_é}

Relief Valve
Service Parts List
Qutlet Section Assembly Inlet Section Assembly
Ref. Quantity Part Ref. Quantity Part
Letter Required Number Description Letter Reguired Number Description Material
NI 1 5006-C-9 Housings NI 1 5004-A-7 Valve Housing
D 4 11180 Plug NI 1 5060 Relief Valve
. . D 2 11186 Plug
Order complete section K 1 564 O=ring
Plunger (Spool) Section Assembly
Unit No. Relief Valve Assemblies No. Required Seal Kits
5002-A-1 (1) Complete Spool and Section #51949
5002-4-19 5060 Relief Valve Ass'y 1 EB gp"f.l #51951
5002-A-16 5060 Relief Valve Ass'y 2 ection #51086
5002-4-22 5060 Relief Valve Ass'y 1

Plunger (Spoocl) Parts

Closed Center PIU All plunger (spool) plunger parts typical for the
S; plunger housings.
: Ref. Quantity
Letter Required/Plunger Part No. Desecription

A 1 5015 Cap Screw
B 1 5014 Plunger Spring
C 2 5013 Spring Seat
E 2 130 O-ring
F 2 5029 Wiper
G 2 5012 Seal Plate
H 2 3432 Machine Screw
I 1 5031+« Plunger
J 1 5011 Poppet
K 1 5064 Spring
L 1 564 O-ring
M 2 5035 Cap Screw
N 1 5028 Plunger Cap

*Plungers and housings are match fitted
BCV 301 and are not field replacable items.

35}

P




parts
BCY302 2-1/2” X 10” Swing Cylinder

Part
No.

BCY 1083
LCY1017
LCY1018

BCY356

LCY1019
BMS245
LCY1023

Ref.
Description No.
Barrel Assembly 8 & 10
7/8" Capscrew 9
7/8" Dyna Seal 11
Piston 12
Piston Seal 13

Internal Lockwasher 14
Ram Head

Part
No.

LCY 1070
LCY 1024
LCY 1026
LCY 1025
LCY1027
BCY1082
LCY1030

o

Description

Back-up Ring
O'ring
Lockwire

Rod Seal

Rod Wiper
Rod Assembly
Seal Kit

BCY303 2-1/2” X 26” Boom Cylinder

Ref,
No.

=1 N b GBS e

Part
No.

BCY 1085
LCY1017
LCY 1018
LCY1020
LCY1019
BMS245

LCY1023

Ref.
Description No.
Barrel Assembly 8 & 10
7/8" Capscrew 9
7/8" Dyna Seal 11
Piston 12
Piston Seal 13

Internal Lockwasher 14

Ram Head

Part

No.

LCY 1070
LCY1024
LCY1026
LCY1025
LCY1027
BCY1084
LCY 1030

Description
Back-up Ring
O'ring

Rod Seal
Rod Wiper
Rod Assembly
Seal Kit

Y S R R R

&
2
&S

R

Gt A




P

T+ has come to our attention in the 30 MANUAL
that the Folding & Gull Stabilizer Cylinder

PARTH# BCY 10238

2‘.“}{13"

was Jleft out of the

Manual fFor Maodels B30.B30FA, B3IOFBE & BR30OFC.

a—

L.
No. Qty  Part No.

BCY10238, 2" x 13" FOLDING & GULL STABILIZER CYLINDER

Description

SBT1017
5CY1018
5CY1032
$CY103]
SWS245
5CY 1034

b N

—_— U B N
o e et e s e

SCY11067 Barrel Assembly

Capscrew, 1/8"

Dyna Seal, 7/8".
Piston

Piston Seal

Internal Lockwasher
Cylinder Head

111,

No.

8

9
1
12
13
14
NI

Part No. Description

SCY 10063 Back-Up Ring
SCY1035 O'Ring
SCY1036 Lockwire
SCY10Z25 Rod Seal
SCY1027 Rod Wipar
SCY)1068 Rod Assembly
sCY1038 Seal kit



parts

BCY304 2-1/2” X 20”
Dipper & Bucket Cylinder

LA :‘1"‘ S

i

-

a

e

® ®
' Ref. Part Ref. Part
=‘" No. No. - Description No. No. Description
? 1 BCY1087 Barrel Assembly 8 &9 LCY1070 Back-up Ring
b 2 LCY1017 7/8" Capscrew 9 LCY1024 O'ring
o 3 LCY1018 7/8" Dyna Seal 1] LCY1026 Lockwire
25 4 LCY1020 Piston 12 LCY1025 Rod Seal
s 5 LCY1019 Piston Seal 13 LCY1027 Rod Wiper
6 LCY 245 Internal Lockwasher 14 BCY 1086 Rod Assembly
7 LCY1023 Ram Head LCY1030 Seal Kit

BCY305 2” X 16” Stabilizer Cylinder

g e S

AL
AN

No. Description No. No. Description

7 7/8" Capscrew LCY 1024 O'ri.ngl
%(C:‘; igia /8" Dy?:a Seal 11 LCY1026 Lockwire
LCY 1020 Piston 12 LCY 1025 Rod Sga.l
LCY1018 Piston Seal 13 LCY 1027 Rod Wiper
BMS 245 Internal Lockwasher 14 BCY 1988 Rod Agsembly
LCY1023 Ram Head LCY 1030 Seal Kit

Ref

No.

1 BCY 1089 Barrel Assembly 8 & 10 LCY 1070 Back-up Ring
2 9

3

4

5

6

7








